EPA 832 R-92-002

United States Office Of Water
Environmental Protection (4204) September 1992
Agency

SEPA  Sequencing Batch Reactors
| 'For Nutrification |
And Nutrient Removal

~fie

@T:ﬁriﬂt‘ed'on Recycled Paper -




,
i
i
)
'
o
"
I
|
i
Il
| '
o '
| I
i
| i
I
-
i




-

U.S. Environmental Protection Agency
Office of Water Enforcement and Compliance
Washington, D.C. 20460

- 1w

SEQUENCING BATCH REACTORS

FOR NITRIFICATION AND NUTRIENT REMOVAL

. SEPTEMBER 1992




.
, .
. .
. .
’ . -
|
. |
.
v .
. 9
.
. . s i . i . A ’
» ) ! - ’ ‘ '
o :.v i :
. - ’ b
. - 4 . ~ ' b |
I . ’ Y |
. N - |
AN ' o
. .
[4
. .
i .
+ K
U
. - . ‘
- - ‘ '
A} ' l - :
. Al -
. —~ '
. i *
N . o
.




NOTICE

i

This document has .been reviewed by the U.S. Envirohmental
[...]
INTRODUCTION. ..o iv it eie i e e e 6- 1
* CAPITAL COSTS. ... ittt ittt ettt eieaaenen e e : 6- 1
OPERATION AND MAINTENANCE COSTS............ e e 6- 4
7 REFERENCES . .. ittt ittt it e it e et ittt e s et et naae e e 7- 1
APPENDIX A
N ‘
« -

ii




FIGURES

)
Eigure . ‘  Page
kS .
; FS-1 TYPICAL SBR OPERATION FOR ONE CYCLE...................... A FS- 7
FS-2 UTILITY, OPERATING AND CAPITAL COSTS...........c.ooovncennes. FS- 8
1" TYPICAL SBR OPERATION FOR ONE CYCLE....l......: S S 1-3
2 AUSTGEN BTOJECT ICEASR BASIN.. ... ...liseeuesoeeannnnnnnnnnness 1- 4
3 DENITRIFICATION CYCLE FOR SBR........oovvnvonrnnennnss P © 3-8
4 . CHRONOLOGICAL PLOTS OF MONTHLY AVERAGE DATA
MARLETTE, MICHIGAN. . . ... uvnunneennonnaneneaieaee s . 4-3
5 - CHRONOLOGICAL PLOTS OF MONTHLY AVERAGE DATA -
MARLETTE, MICHIGAN. .. ... ..ounuenannaneee oo o 4- &
6 CHRONOLOGICAL PLOTS OF MONTHLY AVERAGE DATA, GRAFTON, OHIO....- 4- 7
7 CHRONOLOGICAL PLOTS OF MONTHLY AVERAGE DATA, GRAFTON, OHIO.... 4- 8
8 CHRONOLOGICAL PLOTS OF MONTHLY AVERAGE DATA, - ‘ -
SHELTER ISLAND, NEW YORK........0ooveneonononnnaneannnns S 4-11
9 CHRONOLOGICAL PLOTS OF MONTHLY AVERAGE DATA,
SHELTER ISLAND, NEW YORK. . ......ovonnenunnoannns nos PR 4-12
10 UTILITY, OPERATING AND CAPITAL COSTS SUPPLIED
BY SBR FACILITIES.............o.o-oo- e 6- 3 -

iii




TABLES

Table page
FS-1 SBR UNIT RELIABILITY - SUMMER..................1;3..[....' ..... Es- s )
FS-2 SBR UNIT RELIABILITY - WINTER.. ... .oervunmnnnnnnnns e FS- 5
1'  SEQUENCE OF EVENTS IN A THREE TANK SYSTEM.;.Ii..{..:....Q ...... B
2 TYPICAL CYCLE FOR g'STANDARD SBR WITH gITRIFICATION:f ......... o 3.4
3 TYPICAL SBR CYCLE FOR BIOLOGICAL NUTRIENT REMOVAL............. 3- 9
o4 SUMMARY OF EFFLUENT PERMIT LIMITATIONS FOR 19 SBR PLANTS...... | 5.2
5 SUMMARY OF PERFORMANCE DATA FOR 19 SBR PLANTS............ P . 5-4
6 COST DATA FOR WASTEWATER TREATMENT FACILITIES WHICH EMPLOY :
SEQUENCE BATCH REACTORS..... e e e o 6- 2
)
-

iv




®

.
it

EXECUTIVE SUMMARY

Background and Objectives .

The U.S. Environmental Protection Agency (USEPA) has supported new

‘developments in wastewater treatment to promote the evolution of more efficient

treatment technlques Programs within the Office of Wastewater‘Enfotcement and
Compllance (OWEC) allow the appllcatlon of new technology developments before
adequate field evaluatlons have been completed. This support of full scale
applications of new technologles without the beneflt‘of lTong term evalgatlon
comes with inherent potential risk of O&M and process problems due to lack of
'experience, Evaluation of new technologies seeks to determine performance
capabilities and to identify weaknesses, limitations in use,-maintenance

shortcomings, and cost effectiveness.

OWEC evaluates certain technologies to verify overall performance and
application to specific treatment needs. Results of evaluations may indicate
the limitations of a technology for further_considerétion and support. Where
technologies are successful and show beneficial applications, the USEPA is

interested in providing current information to encourage their use.

This report specifically addresses the use of Sequencing Batch Reactors
(SBRs) for nitrification and nutrient removal. Although limited use of SBRs
began in the 1960s, itlwas not until the early 1980s that the technolegy became
more widely accepted and used. After early acceptance and use, USEPA expressed
increased interest in this technology especially in the comparative costs and
performance. ’

:

The USEPA funded a development project in 1980, conducted by the University .
of Notre Dame to evaluate “batch treatment of munlclpal wastewater. The
project involved the conversion of an exxstlng 0.4 MGD continuous flow
activated sludge facility at Culver, Indlana into a two-tank SBR. (1) Results
of this 20-month project led to the use of SBR technology at several other
municipal facilities. An important factor in the recent development of SBRs

was the advent of more reliable instrumentation combined with microprocessor

control.(2)




Page 2

Recently, concern over nutrient discharges to natural water systems and
more stringent regulatlons has led to modifications in SBR systems to achieve
nitrification, denltrlflcatlon, and biological phosphorus removal. Presently,
approximately 170 SBRs are operatlng in the U.S. Of these, approx1mately 40
were designed.specifically to include nutrient removal.

T. - v

In puttlng together ‘this report, information was tompiled'from the
literature, equipment’ manufacturers and wastewater treatment plant personnel.
The study focused on ‘well &stablished plants’ that had nutrient data available.
%There are few plants with total nitrogen or phosphorus permit limits so the

-

data for these nutrients are limited.

Findings

Sequencing Batch Reactors are designed for biochemical oxygen demand (BOD)
and total suspended solids (TSS) removal from typical domestic wastewater for
small (<S5 MGD) municipal and'private installations. Modifications to the basic
design can be made to allow nitrification, denitrification, and biological
phosphorus removal to occur. Cycle time, design parameters, and equipment vary
among manufacturers.  Influent wastewater characteristics, effluent

requirements, and site specific conditions influence design development.’

Data were collected from 19 municipai and private SBR wastewater treatment
plants in the United States. The average design flow for these plants ranged
from 0.028 to 3.0 MGD. The average mixed 1iquor suspended solids (MLSS)
concentration for eight of the plants ranged from 2000 to 3600 mg/l. The food
to mass ratio (F/M), avallable for six plants, ranged from 0.01 to 0.09 1b
BOD/1b ML%S-day.' The SOlldS retention time (SRT) was avallable for two plants,

which were designed for hltrlflcatlon,.denltrlflcatlon, and blologlcalv

phosphorus removal. The SRT for these two nlants ranged from 17 to 30 days.

The average effluent BOD concentration ranged from 3.0 to-l&.O-mé/l with
removals ranging from 88.9 to 98.1 percent. The average effluent TSS ranged
from 3.7 to 20.2 mg/l, excluding one plant with an average effluent TSS of 52
mg/l. No influent TSS ‘data was available for this plant.’ REmovals for TSS

ranged from 84.7 to 97.2‘percent;




Page 3

Eight plants measured both influent and effliuent ammonia-nitrogen (NH3-N)
concentrations. Effluent NH3-N concentrations for these eight plants ranged

from 0.285 to 1.68 mg/l;‘ Ammonia removal ranged from 90.8 to 96.8 percent.

Denltrlflcatlon data was limited. One plant monitored both influent and
effluent total nitrogen concentratlons Total nitrogeh-removal for this plant
averdged 56 percent. Denltrlflcatlon was occurring at three addltlonal plants

that measured both effluent nitrate:nltrlte nitrogen (NO3 + NO»-N) and 1nfluent
NH3-N. ) '
Seven plants measured effluent phosphorus concentrations. -~ The average
effluent phosphorus concentrations ranged from 0.53 to 4.27 mg/l. .Two'plaﬂts
measured both influent and effluent. phosphorus concentrations. ~ One of these
plants average 57 percent phosphorus removal, while the other averaged 64
percent removal in the summer and 69 percent in the winter. Two plants added -

chemicals for phosphorous removal and are not included in these findings.
Conclusions

The SBR performance data shows that typical SBR designs can meet effluent
BOD and TSS concentrations of less than 10 mg/l. With some additional design
modifications, SBRs can successfully nitrify to 11m1ts of 1 to 2 mg/1l NH3- -N.
They also appear to achieve denitrification when properly designed and achieve
phosphorus removal without chemicals to less tﬁan l.Ovmg/l, although data on
Botb processes are limited. . | |

SBR's flexibility to meet changing influent conditioﬁs due‘co ability to’
adjust cycles can be espec1ally important  for blologlcal nutrient removal
design and process optlmlzatlon Current SBR designs are typlcally very

conservative with long HRTs, low F/Ms and high MLSS.

SBR aeration design is different from a conventional activatéd sludge
system, since all the process air must be supplied during the FILL and REACT
cycles. Downstream processes following SBRs must be sized for higher flow

rates due to high decant ratios unless flow equalization is used.




Page &4

The SBR market is competitive which will encourage cost effectiveness when
compared to competing technologies. State standards have not yet been
developed for SBRs similar to those that-many states have for conventional
systems. Current designs are based on several factors, including fundamental
process knowledge, manufacturer’s information, actual piant performance
experience, and ,permit réquirementsf ‘ »

E N 4

)




3

Page FS-1

'SEQUENCING BATCH REACTOR FACT SHEET

Description - A sequenc1ng batch reactor (SBR) is an activated sludge
biological treatment process that is applicable to treatment of munlclpal and
lnduscrlal wastewater for small to medium flowrates (O to 5 mgd). An SBR
treatment cycle con51sts of a tlmed sequence  which typlcally includes - -the

following steps: FILL, REACT, SETTLE, DECANT, IDLE.’ When blologlcal nutrlent

removal (BNR) is desired, the steps in the cycle are adjusted to provide anoxic

or anaerobic periods within the standard cycles.

Aeration in an SBR may be provided by fine or coarse bubble diffusers, floating
aerator/mixers or jet aeration devices. The SBR process is usuaily preeeded_by
some type of preliminary treatment such as screening,lcommunition or grit
removal. Because the SBR process operates in a series of timed steps, reaction.
and settling can occur in the same tank, eliminating the need for a final

clarifier.

The SBR technology has the advantage of being very flexible in terms of
matching react and settle times- to the stréngth and treatability

characteristics of a particular waste stream.

Common Modifications - SBRs can be modified to provide secondary, advanced
secondary treatment, nitrification, denitrification and biological nutrient
removal. SBR manufacturers have adapted the sequence of batch treatment cycles
described above in various ways. .” Some system§ use a-continuous inflow and
provide a baffle to minimize short-circuiting. SBRs were-eriginaliy configured
in pairs so that. one reactor,was filling durlng half of each cycle (whlle the
wastewater in the other reactor was reactlng, settling and being .decanted).

The modified conflguratlons avallable include one- SBR with an influent
surge/holding tank; a three SBR system in which the fill time 1is one third of

the total cycle time; and a continuous inflow SBR. -

Technology Status - There are currently (July 1991) .approximately 170

wastewater treatment facilities in the United States which employ the SBR

technology. Approximately 40 of these SBR systems are designed or operated for
BNR.




' ) ; Page FS-2

Typical Equipment/MNo. of Manufacturers - Complete .SBR systems are available in
the United States from the following manufacturers: ' ’

Aqua-Aerobic Systems

Austgen Biojeh

Fluidyne RN )
JetTech o
furestream

Transenviro

Applications - Sequencing batch reactor technology is applicable for any
municipal or industrial waste where conventional or extended aeration activated

sludge treatment is appropriate. SBR sizes can range from 3,000 gpd to over 5

MGD. The technology is applicable for BOD and TSS removal, nitrification, -

denitrification and biologiéal phosphorus removal. The technology' is
especially applicable for industrial pretreatment and for smaller flow (< 1.0
MGD) applications as well as for applications where the waste is generate& for

less than 12 hours per day.

Limitations - SBRs require oversize effluent outfa11§ because the entire daily
wastewater volume must be discharge& during thé decant period(s), which is
typically 4 Eo 6 hours per day. Aeration systeﬁs must be sized to provide the
total process air requirements during the AERATED FILL:ahd.REAGT steps. The
cost-effectiveness of SBRs may limit their utilicy é;'desigﬁ flow rates above
10 MGD. Earlier SBRs experienced maintenance problems with decant mech&nisms

but these have largely been resolved with present-day designs.

n

Performance - The average perfdrhanée based -on da;afﬁfdm 19 plants is
summarized below: - ‘ ‘

BOD Removal ) 89 - 98%

TSS Removal : . 85 - 977%.

Nitrification 91 - 97% . -

Total Nitrogen Removal >75 % ‘

Biological Phosphorus Removal 57 - 69%




L

L

Page FS-1

SEQUENCGING BATCH REACTOR FACT SHEET

Description - A sequencing batch reactor (SBR) is an activated sludge
biological treatment process that is applicable to treatment-of mﬁnicipal and .
industrial wastewater for small to medium flowrates (O to 5 mgd). An SBR
treatment cycle con51sts /of a timed sequence which typlcally includes ~the
following steps: FILL REACT SETTLE " DECANT, IDLE.’ When blologlcal nutrient
removal (BNR) is de31red, the steps in the cycle are adjusted to provide enoxic

or anaerobic periods within the standard cycles.

Aeration in an SBR may be provided by fine .or coarse bubble diffusers, floating
aerator/mixers or jet aeration devices. The SBR process is usually preceded-ﬁy
some type of preliminary .treatment such as screening, communition or grit
removal. Because the SBR process operates in a series of timed steps, reaction
and settling can occur in the same tank, eliminating the need for a final

clarifier.

The SBR technology has the advantage of being very flexible in terms of
matching react and settle times to the strength and treatability

characteristics of a particular waste stream.

Common Modifications - SBRs can be modified to provide secondary, advanced
secondary  treatment, nitrification, denitrification and bioiogical nutrient
removal. SBR manufacturers have adapted the sequence of batch treatment cycles
described above in various ways. Some systems” use a continuous inflow and
provide a baffle to minimize short-circuiting. SBRs were orlglnally configured
in pairs so that one reactor was filling durlng half of each cycle (while. the
wastewater in the other reactor was reacting, settllng and being decanted)

The modified configurations available include~one-SBR with an influent
surge/holding tank; a three SBR system in which.the fill time is onemchird of

the total cycle time; and a continuous inflow SBR.

Technology Status - There are currently (July 1991) approximately 170

wastewater treatment facilities in the United Scates which employ the SBR
technology. Approximately 40 of these SBR systems are designed or operated for
BNR.




Page FS-2

Tvpical Equipment/No. of Manufacturers - Complete SBR systems are available in

che United States from the following manufacturers:

Aqua-Aerobic Systems
Austgen Biojet
Fluidyne .

getTech .

Purestream

Transenviro

wAgglicacions - Sequencing batch reactor technology is applfcable,fof any'
municipal or industrial waste where conventional or extended aeragion activated
sludge treatment is appropriate. SBR sizes can range from 3,000 gpd to over 5
MGD. The technology is applicable for BOD and TSS removal, nitrification,
denitrification and biological phosphorus removal. The technology: is
especially applicable for industrial pretreatment and for smaller: flow: (< 1.0
MGD) applications as well as for applications where the waste is generated for

less than 12 hours per day.

Limitations - SBRs require oversize effluent outfalls because the entire daily
wastewater volume must be discharged during the decant period(s), which is
typically 4 to 6 hours per day. Aeration systems must be sized to provide the
total process air requirements durlng the AERATED FILL and REA@T steps. The
cost-effectiveness of SBRs may 11m1t their utility at de51gn flow rates above
10 MGD. Earlier SBRs experienced maintenance problems with decant mechanisms
but these have largely been resolved with preéeﬁt;daj designs.

Performance - The average performance based on data. from 19 plants is
summarized‘below: - ‘ -
BOD Removal ) -89 -- 98%
TSS Removal ‘ 85 - 97% . ‘